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\:Px U E Il 18650-1800MAH 3. 7V 1800mAh 6. 66Wh

B 5 4 AR Chinese

Nameof Sample: [ o & Lithium ion battery 18650~1800M\H 3.7V 1800mAh 6. 66Wh
English

o5 1122010483

Sample No.

EX™R V2 2154y RBRHEAT R 2 5]

Consignor Xinxiang Hongli Supply Source Technology Co., Ltd.

A FEBAG B2 T80 R A BR A 1)
Manufacturer Xinxiang Hongli Supply Source Technology Co., Ltd.

BPA N E 70T T VAN oS SV & e iy )
o~y 5 5 H)lxlll_l’] <\LIka\\/./HM‘/J\{ﬁ‘-T‘J”J D) . ’ ’
A7 ik ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7

Test method

Section 38.3

WA IR Ctie Ryl T

H A . , - ]
‘;];{*T/E ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Criterion Section 38.3
= WD
A*f""’ P Tt FUA IR I A5
pReatance Blue Cylinder plastics f{ilm shell
G s b 2022-01-18 ArilALie B 3 2022-01-26 ~ 2022-03-07

Accepted Date

Test Date

R H

iR S BEITL s FADIR s el s il s AN T R0 L

Altitude simulation, Thermal test, Vibration, Shock, External short

Test ltems circuit, Impact, Forced disciarge
LA, AZFEMATEICE D GRS RUBRHET Y ST/SG/AC. 10/11/Rev. 7 38. bRk 3K,
The sample has passed the test items of UN Manual of Tosts and Criteria
MMk [ST/SG/AC. 10/11/Rev. 7 Section 38. 3
Conclusion :
A H B (Date) : 820
Py ) 7 HEL A R Ml Rechargeable Lithium Cell. / |
v
Comment
R 5aE /
) /
Consignor
Addr%ss Post Code
g - C% R %@% «@ﬁ
Approver: ’& =8 Checker: Compller

R4

Title:

HS UFRIT (Vice chief engineer)
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- AR B & AR HFAEERBAFELER S Bk B ATt | &
N f Test Standard requirement or The .
No ams ol 16s Test Result | Conclusion | Remark
: ltems Clause Number of Standard v
I [ LR AT
2 \ MEY ST/SG/AC. 10/11/ R )7 383 BT i
1 %E*ﬁm l}i Manual of 'I"m(s*/'n(s:l l/‘rilori-lljw "LI‘I]K : i /\4?? /
Altitod Y el pEs e vrertas o | See Appentlix 1 T /
1tude ST/SG/AC. 10/11/Rev. 7 Seetion 38.3 Test Tl Passed
simulation ceett
ll»\ B R
3 WY ST/SG/AC.10/11/Rev. 7 38. 3 36712 W 2
2 m{mﬁt UN Manual of Tests and Criteria v Mevan iie. 9 /\4\54 /
Th 1 ) ’ See Appenlix 2 (g /
ermal test  |S§7/SG/AC. 10/11/Rev. 7 Section 38.3 Test T2 Bucsad
WA ColBG AbRHE T
e WY ST/SG/AC. 10/11/Rev. 7 383 B3 W 3
3 . . UN Manual of Tests and Criteria See Appenlix 3 I/I\T?L
Vibration ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T3 . ’ Psad
WL I Gl T ol T2
hib JEY ST/SG/AC. 10/11/Rev. 7 383 143514 Wk 4 -
4 Shock UN l“?ln’\l?l‘ of Tests and (,I‘Y.(,L‘l‘lﬂ » See Appenlix 4 = 'ﬁ
oc ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T4 Phssed
B B a8 At T
= Y ST/SG/AC. 10/11/Rev. 7 38.3 RU6TH e
A & WY ST/ 2 383 W s
5 UN Manual of Tests and Criteria See Appendix 5 l{é( /
External short |sy/s6/ac. 10/11/Rev. 7 Section 38.3 Test g “ppendi Passed
circuit T.5 o
IO I LA AR T
6 e z}ﬁ;\‘wsT S(t/\ﬁ %O Il/]\((\l ! 38.3 38 T6 W& 6 e
Manual ol Tests an riteria See Appenlix 6 = /
Impact ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test # Passed
1.6 assSed
BRI GBS AL )
| ) ST/SG/AC. 10/11/Rev. 7 38.3 1518 Wk 7
7 P 5'%%({755(5% UN Manual of Tests and Criteria See Appendix 7 Zn\{}é
orced discharge [s1/56/AC. 10/11/Rev. 7 Section 38.3 Test Paswnd
1.8 asse
This space intentionally left blank
T2
8
FowEZSS At . RBEILIE 20 C-21°C IR BRI /%
Test Environment Ambient temperature:20°C-21°C;/mbient humidity:/%
Condition
KR B )
A . Test ltem
5 QAT e pror
e =
Subcontracted Test sexkE | £ / (S /
Condition Subcontracted | Name Post Code
Laboratory Hohk / W, 75 J
Address Tel
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A5 1 BT E L | b
No. Name of Test Items | A]titude simulation
2 B2k A XL Before XIRE After TS AT
%5 Sample Status RE I ¥ & RE T @ % | Mass Loss | Residual /% -3
Sample Mass ocv Mass ocv OCV  |Other
No. /g A% /g AY % /% Event
001 | oyt ol 42,6002 | 414 | 42.6007 | 4.13 0. 00 99.76 | ©
002 | oyt | 42,7656 412 | 42.7653 | 4. 12 0. 00 100.00 | ©
003 | o R ol az6894 | 412 | 42,6887 | 412 0.00 | 100.00 | ©
004 | o BRI o 42,4600 | 413 | 42,4605 | 4. 13 0.00 | 100.00 | ©
005 | oy o aze7er | 412 | 428763 | 412 0. 00 100.00 | ©
006 | pacn oy ok SBT3 il 4 12680 ey || 4 10 0.00 | 100.00 | ©
007 | pppoperantl Sheas sop0 il 412 | 42.8058. | 4.12 0. 00 100.00 | ©
008 | yrperet® | 42,4905 | 4.13 - | 42,4900 | 4. 12 0. 00 99.76 | ©
009 | prripo B 1 425186 | 412 | 425190 | 4. 12 0.00 | 100.00 | ©
010 | ppmc ot 1 aze717 | 412 | 426713 | 412 0.00 | 100.00 | ©

- fThis space intentionally
> A )
J‘—F lr left blank

ik LR V-RA DR R-AREL PRtk 0-Fif. R4, AMAK. LKA, ik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 ’ WRAA LA | A
No. Name of Test Items Thermal test
. XISFT Bef RIS After e
%5 Sample Status RE | FFHREE RE Fr#&d, JE | Mass Loss| Residual | L%
Sample Mass ocv Mass oCcvV OCV |Other
No. /g Y /g AY % 1% Event
001 | o iorii®t ol a2.6007 | 4013 | 42,5948 | 4,05 0. 01 98.06 | ©
002 | o GoEERY 427653 | 4012 | 427608 | 4,05 0. 01 98.30 | o
003 | oy herit ol azess7 | 412 | 42,6841 | 405 0. 01 98.30 | o©
004 | ook RY 424605 | 413 | 42,4566 | 405 0. 01 98.06 | o
005 | e teriamt lazsres | 412 | 428706 | 404 0. 01 98.06 | ©
006 | o roriat g Wpg87s || 4. 128 PFoigbos | 405 0.02 | 98.30 | o
007 | prtererimit 42,8058 | 412 | 42.8005 | 4.0 0. 01 98.30 | o
008 | pevopererile. | 42:4000 | 4.12 %] 42 4886 | 4. 05 0. 01 98.30 | o
009 | pverrit lazsi90 | 412 | 425125 | 404 0. 02 98.06 | o
010 | oot g 6713 | 412 | 42,6671 | 405 0. 01 98.30 | o
)LF‘ﬁi [L'I‘his space intentionally

ik LR V- D-MAK R-2kE PR K 0-AF. KR TR, RARE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ; BAAE LA | )
No. Name of Test Items | yipration
5 K2k A RIEA] Before RIS After ARERE| MawE |
%5 Sample Status RE FRWE| K FF &, )k | Mass Loss | Residual | L%
Sample Mass oCcv Mass ocv ocv Other
No. /g N /g NV /% /% | Event
001 | oot 42,5948 |  4.05 | 42.5941 | 4,04 0.00 | 99.75 0
002 | | GURERL o |42.7608| 4.05 | 42.7609 | 4.04 0.00 | 99.75 0
003 | ke 426841 405 | 42.6855 | 404 0.00 | 99.75 0
004 | o 1424566 | 4.05 | 42.4565 | 4.04 0.00 | 99.75 0
005 | | eoe il o lapgr06|  4.04 | 42.8711 | 4. 04 0.00 | 100.00 | o
006 | pppervcs® 1499504 | 4.05 | 42.9558 | 4.04 0. 01 99. 75 0
007 | psiom®R 428005 | 4.05 | 42.8011 | 404 0.00 | 99.75 0
008 |yl | 42.4856 |  4.05 | 42.4868 | 404 0.00 | 99.75 0
009 | jaoEEml Clazsizs | 404 | 425138 | 404 0.00 | 100.00 | o
010 SRR 42.6671 | 4.05 | 42.6668 | 4. 04 0.00 | 99.75 0

h e e This space intentionally
T

left blank

& LR V-RA D-f#4& R-2XZL PR K 0-HFE. LBA. TR AR . AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. Name of Test Items Bl
Sl A2 - ¥ g4 N
¥ HaRA RIS A Before RIS After d mems mees | 1w
P PR RE | FHREE| AT FF#&-W, A | Mass Loss | Residual | B
I Sample Status . _ )
Sample Mass ocv Mass oCcv ocVv Other
No. /g IAY /g Y 1% /% Event
001 | joycrorat ol azsoa1 | 404 | 425031 | 404 0.00 | 100.00 | o
002 | i ol 427609 | 404 | 42,7601 | 4,04 0. 00 100.00 | o
003 | oyt | 426855 | 404 | 42,6844 | 4. 04 0. 00 100.00 | ©
004 | oyt | 42,4565 | 404 | 42,4554 | 4. 04 0.00 | 100.00 | o
005 | jeyereiit | azsrin| 404 | 42,8700 | 4. 04 0. 00 100.00 | o
006 | pscvorerorad 1 aoiosss | 4048 1420548 | 404 0. 00 100.00 | o
007 | ssevereris® 428011 | 404 | 42.8002 | 404 0. 00 100.00 | o
008 | ysweroirt | 42,4868 |  4.04 | 42,4860 | 4.04 0. 00 100.00 | o
009 |yttt | 425138 | 404 | 42,5129 | 4,04 0. 00 100.00 | o
010 | pserererir® | 42,6668 | 404 | 426656 | 4.04 0.00 | 100.00 | o
J—Flﬂ’: r I'his Sp“f:‘]‘ti l})tli::]lkiunul ly

FiE: - V=R DA R F-A K 0-Fif. RIBA.. TR LAE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire,
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5% i RAHE LA | S
No. Narsiz of Test Ttenis External short circuit
¥ v LA N 4
HRE HRRE AR R F L EYE XY
. 5 Max. External Temperature e
Sample No. Sample Status C Other Event

1CYCHEAT Ao W, 09

ool ICYC Fully charged 123.9 0
1eYC e Al ‘

002 1CYC Fully charged 124.9 0

. 1CYCHEA Fe ¢

003 1CYC Fully charged 132, 1 O
1CYCHEAT R o5

004 1CYC Fully charged 125.7 0
ICYCHEAFE I 01

005 1CYC Fully charged 121.2 o
25CYCHE A i Y ‘ )

006 25CYC Fully charged 123.4 0
25CYC5ELFe L 5 )

007 25CYC Fully charged 116. 2 Q
25CYCHEAT Ut .

008 25CYC ULl sharged LLE. & O
25CYCHE A Fe =

009 25CYC Fully charged 117.5 O
! (LA 4 1

010 25CYCHE4 i HL 120. 1 0

25CYC Fully charged

§ P This space intentionally left
LS &
LR =1 blank

&ix: D-fEAR R P-ARK 0-AMEk. LAK. LA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A% ’ WA LA |
No. Name of Test Items Impact
¥ o = 4
5 5 s A R, 15 L
¥k kA o R E R %R I 2
, . Max. External Temperature -
Sample No. Sample Status C Other Event
1CYC 30%%ht 09 &
011 1CYC 50% Capacity 23.5 0
1CYC 50% %%t o5 :
012 1CYC 50% Capacity 23.2 9
1CYC 50%75 00 Q
013 1CYC 50% Capacity 22.8 0
1CYC 50%%% & 0o = -
014 1CYC 50% Capacity 22.5 O
1CYC 50%7% &% o0«
015 1CYC 50% Capacity 22.3 9
25CYC 50%7% it 545 :
016 25CYC 50% Capacity 22.4 O
: 25CYC 50%% v Y 8
017 25CYC 50% Capacity 22.0 o
250CYC 50%7% fe o
018 25CYC 50% Capacity 22.9 O
25CYC 50% ¢4k -
019 25CYC 50% Capacity 22.3 0
25CYC 50%7% Hr 9 4
020 25CYC 50% Capacity 22.1 0
L)T‘ﬁiﬁ This space intentionally left

blank

HiE: DRk PR K O0-Rfifik. RALK.,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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No. Name of Test Items Forced discharge
¥ o e
:$"pfﬁ§7 s*énTJS{T AL
ample No. amplie atus Other Event
1CYCHEAT
021 1CYC Fully discharged O
1CYCHE 4l <
022 1CYC Fully discharged O
1CYCHEA I i, i
023 1CYC Fully discharged O
ICYCHEA ,
024 1CYC Fully discharged 0
1CYCTE ATt
025 1CYC Fully discharged O
LCYCHE A il vy,
026 16YE Fully disahinried 0
LCYC5E Al
027 1CYC Fully discharged O
LCYCHE A
028 1CYC Fully discharged 0
1CYCHE A i v
029 1CYC Fully discharged 0
; 1CYC5E Aty
030 1CYC Fully discharged 0
25CYCHEAT I
031 25CYC Fully discharged O
N 25CYCHEATROL
032 25CYC Fully discharged O
. 25CYCHE Al v
033 25CYC Fully discharged O
25CYCHEATTR
034 25CYC Fully discharged O
) 25CYCHEAT
035 25CYC Fully discharged 0
) 25CYCHE R
036 25CYC Fully discharged 0
25CYC5E 4T
037 256YC Fully discharged o
25CYC5E 4TI,
038 25CYC Fully discharged o
. 25CYCHE AT
039 25CYC Fully discharged 0
25CYC5E 4T
040 36C¥C Fully discharged 0

#ix: D4R PR K 0-RAFIK. TAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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